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Fecha de Emisién/ Date of issue
{DMA) 30/10/2009
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No./ Document number
542374

Codigo clientef Customer ID

1269

Pedido No./ Sales order
119482

Orden de compra/ Purchase order
inv - DBlanco 28.10

Cliente/ Customer

PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 66-O COL. SAN FRANCISCO CHILPAN

TULTITLAN
MX
54840

Remisidn/ Delivery
642374

Medio de Transporte/ Means of transportation
Triple eje con susp. de a

Descripcion de mercaderias/ Goods description

ROLLO FRIO TENSIONIVELADO

Datos Generales / General Data
No. Rollo/Cail | Colada/Heat |Recubrimiento/ PesofWeight Espesor/ Ancho/Width Largo/Length Capa/Thickness
id. Coating Thickness mm
/in
kg b in mm m ft oz/ft2 g/m2
1335652AH B8B8B7159 N/A 5385 11887 0.6/0.0238 48.19 1224 N/A N/A N/A NIA
Datos Generales / General Data
Ne. Rollo/Coil | Colada/Heat TSIST (1) | No. PartefPart Descripcion/Description Norma de Grado/Grade
id. Calidad/Quality
Norm
1335552AH BB8B7159 N/A ROLLO FRIO TENSIONIVELADOSAE-1008 SAE J403 1008

1. TS: Tratamiento superficial, Aceilado, Sellada / ST Superficial trealrent, Oiled, Stenciled,etc

4. RB: Rockwell B

2. LE: Limite elaslico / YP: Yield Point
5. LI/LL Limite Inferior f Lower Limit

3. RT. Resistencia a la tension / TS: Tensile Strenght
6. LS/UL Limite Superior f Upper Limit

Observaciones / Comments

N/A

ClL/ID#

Certificamos que el material aqui descrit

de manyf; acon

e ha side inspeccionado y ensayado per personal aulofizado ingependiente del drea
ries en concordancia con la nomna armiba descrita
We here certify that the material destribed in here has been tested and inspected by authorized personal indpendent from

the manufacturing depariment with satisfactory results in accordance with requirements of the above specfication

Firma / Signature

%é‘.

Vfous’

Ing. Antonio Mani
Ternium Labs
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Calidad del Acero / Steel Quality

No. Rollo/Coil | Colada/Heat | Dureza RB/RB Hardness(4)
id.

1335552AH BBBB7159 44

Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)

No. Rollo/Coil | Coladal C Mn P s Al Si Cu Ni Cr Mo Cb B N

id. Heat
1335652AH | BBBB7159 | 0.049 | 0.288 | 0.015 | 0.016 | 0.032 | 0.005 | 0.014 | 0.008 | 0.017 | 0.001 | 0.002 0 0.002

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficial treatment, Oited, Stenciled.ete

2. LE: Limite elastico / YP; Yield Point

3. RT: Resistencia a |a tensidn / TS: Tensile Strenght
5. LIWLL Limite Inferior / Lower Linnit 6. LS/UL Limite Superior f Upper Limit

4. RB: Rockwell B

Observaciones f Comments

CL/ID#

N/A

Certificamos que el malenal aqui descrite ha sido ir

| AL

do y por p

de manufactura con resuliados satisfacltorios en concordancia con la norma arriba descrita,
We here certify that the material desceibed in here has been lested and inspected by authorized parsonal indpendant from

ihe manutacturing department with satisfactory results in accordance with requi

de independiente de) area

s of the above

Firma / Signature

(e T

Ing. Antonio Mani
Termium Labs
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